
Spreaders + Equipment

Operator's ManualSpare Parts List





TYPE NO 
M6W D >101
M3W D >101
M2W D >101
L2W >101
M3 D >101
M2 D >101
L2 >101
L1 A >101

Model and serial number

3



M3W 
Chassis..............................................................................................................................................................................................8
Weighing frame...............................................................................................................................................................................18
Hopper with outlet shutters..............................................................................................................................................................24
Hopper.............................................................................................................................................................................................32
Transmission...................................................................................................................................................................................34
Spreading system............................................................................................................................................................................38
Regulation system...........................................................................................................................................................................46

M2W 
Chassis............................................................................................................................................................................................10
Weighing frame...............................................................................................................................................................................20
Hopper with outlet shutters..............................................................................................................................................................24
Hopper.............................................................................................................................................................................................32
Transmission...................................................................................................................................................................................34
Spreading system............................................................................................................................................................................38
Regulation system...........................................................................................................................................................................46

L2W 
Chassis............................................................................................................................................................................................12
Weighing frame...............................................................................................................................................................................22
Hopper with outlet shutters..............................................................................................................................................................26
Hopper.............................................................................................................................................................................................26
Transmission...................................................................................................................................................................................40
Spreading system............................................................................................................................................................................40
Regulation system...........................................................................................................................................................................48

M2 
Chassis............................................................................................................................................................................................10
Hopper with outlet shutters..............................................................................................................................................................24
Hopper.............................................................................................................................................................................................32
Transmission...................................................................................................................................................................................34
Spreading system............................................................................................................................................................................38
Regulation system...........................................................................................................................................................................46

M3 
Chassis..............................................................................................................................................................................................8
Hopper with outlet shutters..............................................................................................................................................................24
Hopper.............................................................................................................................................................................................32
Transmission...................................................................................................................................................................................34
Spreading system............................................................................................................................................................................38
Regulation system...........................................................................................................................................................................46

Table of Contents

M6W 
Chassis..............................................................................................................................................................................................6
Weighing frame...............................................................................................................................................................................16
Hopper with outlet shutters..............................................................................................................................................................24
Hopper.............................................................................................................................................................................................30
Transmission...................................................................................................................................................................................34
Spreading system............................................................................................................................................................................36
Regulation system...........................................................................................................................................................................44

4



L2 
Chassis............................................................................................................................................................................................12
Hopper with outlet shutters..............................................................................................................................................................26
Hopper.............................................................................................................................................................................................26
Transmission...................................................................................................................................................................................40
Spreading system............................................................................................................................................................................40
Regulation system...........................................................................................................................................................................48

L1 
Chassis............................................................................................................................................................................................14
Hopper with outlet shutters..............................................................................................................................................................28
Hopper.............................................................................................................................................................................................28
Transmission...................................................................................................................................................................................42
Spreading system............................................................................................................................................................................42
Regulation system...........................................................................................................................................................................48

Trails 
M3-Trail...........................................................................................................................................................................................50
M2-Trail...........................................................................................................................................................................................52
L2-Trail............................................................................................................................................................................................52

BXL 1300 
Hydraulic components.....................................................................................................................................................................54

Notes 
Notes...............................................................................................................................................................................................58

Table of Contents

5



Dynamic
Spare parts list

M6W

0409-21 061412

12

6 26

11

2

3

4
4

3

1

8

33
9 10

8

13

40

765 57 6

42

20 21 22 20 23 22

19

17

24
26627

22 23 21 20
282120

14

5354
44

48

46

3122
23

30

1650

52 22

52 22

51

47 15

49 55 53
16 32 18

43

34

34

37

38
39

37
3938

45

29

36
35

36
35

41

56

3938

57

25

6



Dynamic
Spare parts list

M6W

130409-21 0614

Pos. No. Order no. Notes. Notes.Order no.Pos. No.

11 6340-05
12 9962-17 M8x25
13 6930-22  
14 6371-15 Left
15 6371-16 Right

6 9930-32 D8/16
7 9969-32 M8 Loc
8 4970-81  
9 9961-14 M6x25

10 9990-43

1 6420-20 M6W
2 6340-01
3 6341-05
4 6341-06  
5 9962-04 M8x20

21 9930-02 D6/12
22 9961-20 M6x12
23 9930-03 D6/18
24 6350-12  
25 9990-08

41 6310-14 Right
42 6930-92 Left
43 6930-93 Right
44 6431-05 Left
45 6431-06 Right
46 6230-05 Left

16 6371-10
17 6371-01 Left
18 6371-02 Right
19 6471-01  
20 9969-16 M6 Loc

36 6930-33
37 9929-19 M5x25
38 9968-79 M5
39 9930-39 D5/10
40 6310-13 Left

26 9969-32 M8 Loc
27 9930-51 D8/17
28 9961-28 M6x25
29 6372-01
30 6372-15
31 6372-10 Left
32 6372-11 Right
33 9985-40 810mm
34 6940-03
35 9961-29 M6x12

   
   
   
   
   
   
   
   
   
   

   
   
   
   
   

   
   
   
   
   

52 6231-30
53 9990-12
54 6431-01 Left
55 6431-02 Right
56 9943-27 White

47 6230-06 Right
48 6230-15 Left
49 6230-16 Rigth
50 6231-23 Left
51 6231-24 Right

57 9929-15 M5x16
   
   
   
   

   
   
   
   
   

   

   

7

C
ha

ss
is

0409-21-0614



Dynamic
Spare parts list

M3(W)

0408-95 01148

31

48

6 24

2

1

8
11 12

49

12

32
9 10

8

46

13

50

216219

19 20 21

17

40
44

4237

41

56

30

52

19 20

16
28

2162

27

26
29

23
22

18

16

15
51

47

3

4

4

3

42
57 41

53

14

25 6 24

7

5

55

54

621 62 20 19

37

35
38

36

43
45

44 40

34

35

38 36

43 45

33

21

60
58

59

60 21

61

61

39

39

8



Dynamic
Spare parts list

M3(W)

90408-95 0114

Pos. No. Order no. Notes. Notes.Order no.Pos. No.

10 9990-43
11 6320-03 ø28
12 9938-74
13 6930-22
14 6371-15 Left

5 9962-04 M8x20
6 9930-32 D8/16
7 9969-31 M8
8 4970-81
9 9961-14 M6x25

1 6320-01 M3
1 6320-20 M3W
2 6340-01
3 6341-05
4 6341-06

20 9930-02 D6/12
21 9961-20 M6x12
22 9990-08
23 6350-12
24 9969-32 M8 Loc

40 9968-79 M5
41 6230-08
42 9929-15 M5x16
43 9943-26 Red
44 9943-27 White
45 9929-19 M5x25

15 6371-16 Right
16 6371-10
17 6371-01 Left
18 6371-02 Right
19 9969-16 M6 Loc

35 6930-41
36 9961-29 M6x12
37 6930-35
38 6930-34
39 9943-05

25 9930-51 D8/17
26 6372-01
27 6372-15
28 6372-10 Left
29 6372-11 Right
30 9961-27 M6x20
31 9962-17 M8x25
32 9985-40 810mm
33 6930-38 Left
34 6930-39 Right

61 9990-12
62 9930-03 D6/18

51 6930-93 Right
52 6230-02 Left
53 6230-03 Right
54 6230-05 Left
55 6230-06 Right

46 6310-13 Left
47 6310-14 Right
48 6340-05
49 6320-04 ø25
50 6930-92 Left

56 6230-15 Left
57 6230-16 Right
58 6231-23 Left
59 6231-24 Right
60 6231-30

9

0408-95-0114

C
ha

ss
is



Dynamic
Spare parts list

M2(W)

0408-93 01144

51

3

4

4

3

232
33

6 23

53

54

49

1

8

12

11

31

12

30

9 10

8

47
52

54

50

48

22
21

23
624

5
6

7

16

18195520

60

2019
15

13

291918

27

1920

28
1715

14

39

45

42
44

43

35

34

46

39

45

46
41

41

424443

26
25

38

36

37
56

56

59

58

20

57

57

20

40

40

10



Dynamic
Spare parts list

M2(W)

50408-93 0114

Pos. No. Order no. Notes. Notes.Order no.Pos. No.

10 9990-43
11 6320-03 ø28
12 9938-74
13 6371-15 Left
14 6371-16 Right

51 6230-06 Right
52 6230-15 Left
53 6230-16 Right
54 6230-08
55 9930-03 D6/18

46 9961-21 M6x16
47 6930-22
48 6230-02 Left
49 6230-03 Right
50 6230-05 Left

20 9961-20 M6x12
21 9990-08
22 6350-12
23 9969-32 M8 Loc
24 9930-51 D8/16

5 9962-04 M8x20
6 9930-32 D8/16
7 9969-31 M8
8 4970-81
9 9961-14 M6x25

25 6372-01
26 6372-15
27 6372-10 Left
28 6372-11 Right
29 9961-27 M6x20

1 6220-02 M2
1 6220-21 M2W
2 6340-01
3 6341-05
4 6341-06

40 9943-05
41 9968-79 M5
42 9929-19 M5x25
43 9929-15 M5x16
44 9943-26 Red
45 9943-27 White

56 9961-29 M6x12
57 6231-30
58 6231-23 Left
59 6231-24 Right
60 9969-18 M6

35 6920-50 Right
36 6920-47 Left
37 6920-48 Right
38 6930-35
39 6930-34

30 6320-04 ø25
31 9985-40 810mm
32 9962-17 M8x25
33 6340-05
34 6920-49 Left

15 6371-10
16 6371-01 Left
17 6371-02 Right
18 9969-16 M6 Loc
19 9930-02 D6/12

0408-93-0114

11

C
ha

ss
is



L2(W)
Spare parts list

0407-80 11154

23

4

4

4

5

1 9

8

10

12

13

17

16
15

14

31
5

6 7

33

32

20 35

34

2421
23

2125

27

15 28
17 29

21
22

19

22
21

30

21 24

29

14

1715

26
1514

1514

26

40
22

39

37

42

41

42

38

36

4022

22 21

18

15

43

44

171514

28

28 1415

14 15

48
21

49

48 21 49
47

46

47

45

28

28

50
21 49

4

11

51

12



L2(W)
Spare parts list

50407-80 1115

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6820-01 L2
1 6820-20 L2W
2 6840-01
3 6340-05
4 6841-05

40 6830-12
41 6830-18
42 9990-12
43 6980-72 L2W
44 6980-73 L2W
45 6231-23 Left

5 6875-01
6 9990-43
7 9961-14 M6x25
8 6840-25
9 6381-13

10 6840-21
11 6381-18
12 6381-17
13 6381-16
14 9969-16 M6 Loc
15 9930-02 D6/12
16 9930-53 D8/15/3
17 9961-21 M6x16
18 6840-20
19 6871-01 Left
20 6871-02 Right
21 9930-32 D8/16
22 9962-26 M8x16
23 6871-10
24 9969-31 M8
25 9913-50 M8x20
26 6874-03
27 4474-02
28 9961-20 M6x12
29 4473-02
30 4473-01
31 9985-27 Lgt. 710 mm
32 6320-04
33 9938-74
34 9990-08
35 6350-12
36 6830-05 Left
37 6830-06 Right
38 6830-15 Left
39 6830-16 Right

46 6231-24 Right
47 6231-30
48 9913-50 M8x20
49 9969-32 M8 Loc
50 9962-04 M8x20
51 6830-21

13

0407-80-0912

C
ha

ss
is



L1
Spare parts list

0407-77 11124

base / plus
21

26 23 23 25 24 23
21 23 22 17 12

20 24 23 22
18

18

17
12

15

16 87

6

13
12

11

10

29

28

6

27

2

1

19

14

9

3

4

5

5

4

30

14



L1
Spare parts list

50407-77 1112

base / plus

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6720-01
2 6740-01
3 6340-05
4 6741-05
5 6741-06
6 6910-81
7 9930-03 D6/18
8 9990-43
9 6381-13

10 6840-21
11 9969-32 M8
12 9930-32 D8/16
13 9962-04 M8/20
14 6740-20
15 6320-04
16 9938-74
17 9962-03 M8x16
18 6771-01
19 6171-09
20 6174-01
21 6174-02
22 9961-11 M6x12
23 9930-02 D6/12
24 9969-16 M6 locknut
25 9961-12 M6x20
26 9969-15 M6 nut
27 9985-24 Lgt. 560 mm
28 6381-17
29 6840-25
30 6830-21

15

0407-77-1112

C
ha

ss
is



Dynamic
Spare parts list

M6W

0409-22 011414

5

4

5

4

3

3

2

1

6

7

8 9

10

12

11
4

14

13

15
16

17
18

19
20

21
22

23
24

25
26

25
24

23
22

21
27

20
19

19
20

21
22

23
24

25

25
24

23
22

21
27

20
19

28

30

30

29

16



Dynamic
Spare parts list

M6W

150409-22 0114

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6422-30
2 6420-25
3 6420-26
4 9930-40 D21/37
5 9965-00 M20x40
6 9936-27
7 6320-29
8 9942-33
9 9968-97 M20
10 6422-43
11 9913-41 M16x90 KV12.9
12 9930-20 D17/30
13 6422-44
14 9967-52 M20x80
15 6322-46 Left
15 6322-47 Right
16 9961-20 M6x12
17 9969-46 M10
18 9963-19 M10x75
19 9967-61 M24x40
20 6420-37 D26/72
21 6420-35 0,5 mm
22 6420-36 1 mm
23 6420-34
24 9937-50 I 100
25 9950-06 6309-2RS
26 6420-30
27 6420-33
28 6420-04 Cat 3
29 6420-03 Cat 3
30 9938-75

17

0409-22-0114

W
ei

gh
in

g 
fr

am
e



Dynamic
Spare parts list

M3W

0408-96 011410

5

4

5

4

3

3

2

1

6

7

8 9

10

4

11

4

12

13

15
14

16
17

18
19

20
21

22
23

24
25

24
23

22
21

20
26

19
18

18
19

20
21

22
23

24

24
23

22
21

20
26

19
18

18



Dynamic
Spare parts list

M3W

110408-96 0114

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6322-30
2 6320-25
3 6320-26
4 9930-20 D17/30
5 9964-71 M16x30
6 9936-27
7 6320-29
8 9942-33
9 9968-97 M20
10 6322-43
11 9913-41 M16x90 KV12.9
12 9964-77 M16x65
13 6322-45
14 9961-20 M6x12
15 6322-46 Left
15 6322-47 Right
16 9969-46 M10
17 9963-19 M10x75
18 9964-98 M20x30
19 9930-15 D22/59
20 6320-34 0,5 mm
21 6320-35 1 mm
22 6320-33
23 9937-48 I 80
24 9950-07 6307-2RS
25 6320-30
26 6320-32

19

0408-96-01-14

W
ei

gh
in

g 
fr

am
e



Dynamic
Spare parts list

M2W

0408-94 01146

5

4

3

28

5

4

3

2

28

6

7

8 9

10

11

4

12

13

14

15
16

17
18

19
20

21
22

23
24

25
24

23
22

20
21

26
18

27

17
18

19
20

21
22

23
24

24
23

22

20
21

26
18

27

1

20



Dynamic
Spare parts list

M2W

70408-94 0114

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6222-30
2 6220-25
3 6220-26
4 9930-20 D17/30
5 9964-71 M16x30
6 9936-27
7 6320-29
8 9942-33
9 9968-97 M20
10 4522-42
11 4522-40
12 9913-41 M16x90 KV12.9
13 9930-35 D12/24
14 9965-07 M12x70
15 9969-46 M10
16 9963-18 M10x75
17 9964-79 M16x120
18 6220-34
19 6220-35
20 6220-38 0,5 mm
21 6220-37 1 mm
22 6220-33
23 9937-45 I 72
24 9950-05 6306-2RS
25 6220-30
26 6220-36
27 9969-84 M16
28 6220-27

21

0408-94-01-14

W
ei

gh
in

g 
fr

am
e



L2W
Spare parts list

0408-24 09126

12
11

19
28

27
16

17
18

14
18

17
16

27
28

20
11

13

12
11

21
19

28
27

16
17

18

18
17

16
27

28
20

21
11

13

2510

1

8

24

7

3

4

9

15

2

5

26

22

6

24

29

30

23

22



L2W
Spare parts list

70408-24 0912

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6822-30
2 9942-33
3 6220-25
4 9913-41
5 6320-29
6 9968-97 M20
7 6220-26
8 9964-71 M16x30
9 9964-43 M12x25
10 9962-22 M8x60
11 6220-34
12 9964-79 M16x120
13 9969-84 M16
14 6220-30
15 6822-45
16 6220-33
17 9937-45
18 9950-05
19 6220-35
20 6220-36
21 6820-30
22 6822-46
23 6820-20
24 9930-20 D17/30
25 9969-31 M8
26 9936-27
27 6220-37
28 6220-38
29 9930-35 D13/24
30 6220-27

0408-24-09-12

23

W
ei

gh
in

g 
fr

am
e



Dynamic
Spare parts list

M2(W) / M3(W) / M6W

0408-97 041416

38

8

46

36

37

31
32

34

9
33

40

45

35 8

3

31

34
9

42

41

32

3

4

2
6

510

9
8

15

14

13

12

11

10
9
8

7

16
12
13

14

39

3917

17

20

19

18

18

21

3
10
22
43
44

24 25

26

26
25

3

47 3

49
48

29

25

30

23

2526

26
25

47

3

25
28

30

27

48
49

3

1

50

50

4

4

24



Dynamic
Spare parts list

M2(W) / M3(W) / M6W

170408-97 0414

Pos. No. Order no. Notes. Notes.Order no.Pos. No.

   

   

41 6313-30  
42 6313-27  
43 9962-26 M8x16 BH
44 9961-20 M6x12
45 9961-21 M6x16 BH
46 9962-21 M8x35

1 6310-05
2 4510-09
3 9969-16 M6
4 9930-02 D6/12
5 9934-13 Ø1,5x11x32
6 9961-12 M6x20
7 9962-04 M8x20
8 9930-31 D8/24
9 9930-32 D8/24

10 9969-32 M8
11 9963-12 M10x30
12 9930-25 D10x30
13 9968-44 D10/21
14 9969-45 M10
15 9962-05 M8x25
16 9963-01 M10x25
17 4512-12
18 4512-11  
19 4512-13 Left
20 4512-14 Right
21 6212-02
22 6312-17  
23 6312-03 Left
24 6312-04 Right
25 4412-20 Big
26 4412-21 Small
27 4012-11  
28 6312-19 Left
29 6312-20 Right
30 4511-06
31 6313-10
32 6313-11  
33 6313-12  
34 9962-19 M8x12
35 9990-38
36 6313-02
37 4016-05  
38 6310-03  
39 6210-13 M2(W)
40 9962-03 M8x16

47 6312-31
48 9961-04 M6x16
49 9969-15 M6
50 6312-30  
   
   
   
   
   
   

   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

25

0408-97-04-14

H
op

pe
r w

ith
 o

ut
le

t s
hu

tte
rs



L2(W)
Spare parts list

0407-81 11158

24
24

17

22

21

23

20

1

4

5

2
3

17

17

11

6

7

89

10

11

25
13

14

19

28 27

28 27

18

19
19

19

19

18

18

26

26

18

16

11

12

15

26



L2(W)
Spare parts list

90407-81 0515

Pos. No. Order no. Notes. Notes.Order no.Pos. No.

21 6312-04 Right
22 4512-12
23 6812-01
24 6312-13
25 6813-30

16 6313-27
17 4012-11
18 4412-20 Big
19 4412-21 Small
20 6312-03 Left

11 6713-10
12 6713-13
13 9930-32 D8/16
14 9962-18 M8x10
15 6713-12

6 9969-32 M8
7 6716-01
8 6716-05
9 9913-50 M8x20
10 6713-02

1 6810-04
2 6311-30
3 9943-32 Red
4 6311-31
5 9943-33 White

26 6312-11 0,8
27 9933-25 Ø2x10
28 4511-06

27

0407-81-05-15

H
op

pe
r w

ith
 o

ut
le

t s
hu

tte
rs



L1
Spare parts list

0407-78 07166

 base / plus

3

811

7

12

16

17

15

5

18

19
20
9

15

19
20

9

15

21

26

24
22

23

33

3030

35

35

36

1

38

32

34

34
37

10

39

6

4

2

13

14

25

29

28

31
30 30

31

40

2725

25

27

25

25

27

27

28



L1
Spare parts list

70407-78 0414

 base / plus

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6711-02 120x125
2 6711-21 120x210
3 6311-30
4 9943-32 Red
5 6311-31  
6 9943-33 White
7 6713-10
8 6713-11  
9 9930-32 D8/16

10 9962-18 M8x10
11 6713-02
12 9913-50 M8x20
13 6713-12  
14 6713-13  
15 9969-32 M8 locknut
16 6716-05
17 6716-01
18 6710-03  
19 9962-04 M8x20
20 9930-31 D8/25
21 6710-05
22 6112-01  
23 9934-01  
24 9990-43  
25 4412-21 Small
26 4611-00
27 4412-20 Big
28 6312-03 Left
29 6312-04 Right
30 4511-06
31 9933-25 ø2x10
32 4012-11  
33 4512-12  
34 6711-38
35 6711-41
36 6711-03
37 6711-42  
38 6713-30  
39 6313-27
40 9930-51 PA  D8/17

   
   
   
   
   

   
   
   
   
   

   
   
   
   
   
   
   
   
   
   

   
   
   
   
   

   
   
   
   
   

   
   
   
   
   
   
   
   
   
   
   

   

   
   
   
   
   
   

29

0407-78-07-16

H
op

pe
r w

ith
 o

ut
le

t s
hu

tte
rs



Dynamic
Spare parts list

M6W

0409-23 011420

12
7

11
7

6

10

98

7

10
9

13

2

3

1

4

5

14

13

14

30



Dynamic
Spare parts list

M6W

210409-23 0114

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6311-16 Plus 1400x2900
2 6311-30
3 9943-32 Red
4 6311-31
5 9943-33 White
6 6311-32
7 9930-31 D8/24
8 9962-05 M8x25
9 9969-32 M8 Lock
10 9930-32 D8/17
11 9962-15 M8x30
12 9962-16 M8 Lock
13 6411-01 M6W
14 6411-02

31

0409-23-0114

H
op

pe
r



Dynamic
Spare parts list

M2(W) / M3(W)

0408-98 011418

3
4

1

5

6

8

3

4

5

6

2

7

32



Dynamic
Spare parts list

M2(W) / M3(W)

190408-98 0114

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6311-16 M3(W) 1400x2900
1 6211-21 M2(W) 1400x2900
2 6211-25 M2(W) 1250x2400
3 6311-30
4 9943-32 Red
5 6311-31
6 9943-33 White
7 6311-32
8 6211-17

33

0408-98-01-14

H
op

pe
r



Dynamic
Spare parts list

M2(W) / M3(W) / M6W

0408-99 011422

1

2 3 8

5 6
7

12

13

54

53 58 55

53

56 57

16

15
13

16

15

72

59

55 62 56 57

53
61

52 51

50

49

77

53 63

53 65 69 71

68

67 64
48 47 46 45

15 16

45 44 43 42

38

21
20

26
2

76
73

74
41

30
28

29
31

28
32

33
34

35
36

37

39
40

19

18

17

14 3

8 3 9 10 11

732

11 10 9
3

20
21

143

25

314 19

18

75

24

17

111093

143

60

66

5 6

4

23

22

70

69 70 71

27

34



Dynamic
Spare parts list

M2(W) / M3(W) / M6W

230408-99 0114

Pos. No. Order no. Notes. Notes.Order no.Pos. No.

41 9928-99 M12
42 9934-02
43 4653-02
44 9931-15
45 9990-99 14x20x10
46 9936-29 14x22x4

1 4750-02 540/750 rpm
2 9936-37 35x62x12/13
3 9950-02 6305-2RS
4 4155-04 Right thread
5 9933-12 Ø8x45
6 9933-17 Ø5x45
7 3265-02 15 teeth
8 3262-05
9 3260-04
10 9963-07 M10x25
11 3260-05
12 4062-05 Left thread
13 4454-05
14 9937-40 I60
15 9962-03 M8x16
16 9969-31 M8
17 4557-02
18 4156-02
19 9931-56 8x7x25
20 4652-03
21 4652-08
22 4652-11 17/24 teeth
23 4660-00
24 4750-50
25 4652-09
26 9950-03 6206-2RS
27 4652-01
28 3263-15
29 9990-90
30 9936-10 O-ring
31 3263-11
32 3263-12
33 9931-10
34 3263-20
35 9936-09 O-ring
36 9936-49
37 3263-13
38 9965-10 M12x45
39 9965-09 M12x35
40 9985-84

47 9936-28
48 9937-13 U14
49 4655-05
50 4653-15
51 9930-07 D6/17
52 9961-24 M6x16
53 9934-31
54 6350-11
55 9961-12 M6x20
56 9930-02 D6/12
57 9969-16 M6
58 6350-08
59 9990-26
60 9930-51 D8/17
61 9934-07
62 4690-05
63 4790-36
64 4790-43
65 4790-47
66 9942-11
67 9969-60 M12
68 9930-35 D12/24
69 9962-04 M8x20
70 9930-32 D8/16
71 9969-32 M8
72 9941-34
73 9941-04
74 4790-38
75 3263-10
76 9960-02 M4x16
77 9913-19 M8x10

35

0408-99-01-14

H
op

pe
r



Dynamic
Spare parts list

M6W

0409-24 011426

L

R

3
4

4

2

8

9

33

33

5

5

7

6

26

10

10

11 11
13

12

26

25

24

16
15

14

19
20 21

36

34

16

27

31

32

15

16

30
29

29

28

19

20

21

16

34

37

22

22

35

26

16

15

14

26

35

25

24

12

13
1111

18

17

23

23

1

38
40

39

36



Dynamic
Spare parts list

M6W

270409-24 0114

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 4750-02 540/750 rpm
2 6260-01 L-side/R-thread
3 6260-02 R-side/L-thread
4 6260-10
5 4056-03
6 6262-05 L-side/R
7 6262-06 R-side/L
8 6261-02 L-side/R-thread
9 6261-01 R-side/L-thread
10 4158-05
11 9913-19 M8x10
12 4560-01 Ø20xØ30x5
13 4158-10
14 9929-35 M8x20
15 9930-32 D8/16
16 9969-31 M8
17 6250-05 Left
18 6250-06 Right
19 9933-27 Ø8x36
20 9933-26 Ø5x36
21 6251-01
22 6251-11
23 6251-20
24 6250-15
25 6250-10
26 4650-12 E1-T 2 Left/ 2 Right

26 4650-20 E2-T 2 Left/ 2 Right

26 4650-28 E6-T 2 Left/ 2 Right

26 4650-36 E8-T 2 Left/ 2 Right

27 6430-01
28 9965-01 M12x35
29 9930-35 D12/24
30 9969-62 M12
31 4470-01
32 9962-03 M8x16
33 9961-02 M6x10
34 9962-04 M8x20
35 6250-14
36 6250-19 Left
37 6250-20 Right
38 9964-72 M16x40
39 9969-84 M16
40 9930-20 D17/30

37

0409-24-01-14

Sp
re

ad
in

g 
sy

st
em



Dynamic
Spare parts list

M2(W) / M3(W)

0409-00 011424

L

R

3 4

4

2

8

9

33

33

5

5

7

6

26
10

10

11 11
13

12

26

25

24

16
15

14

19
20 21

37

35

16

27

34
29

30

31

32

15

16

30
29

29

28

19

20

21

16

35

38

22

22

36

26

16

15

14

26

36

25

24

12

13
1111

18

17

23

23

1

38



Dynamic
Spare parts list

M2(W) / M3(W)

250409-00 0114

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 4750-02 540/750 rpm
2 6260-01 L-side/R-thread
3 6260-02 R-side/L-thread
4 6260-10
5 4056-03
6 6262-05 L-side/R
7 6262-06 R-side/L
8 6261-02 L-side/R-thread
9 6261-01 R-side/L-thread
10 4158-05
11 9913-19 M8x10
12 4560-01 Ø20xØ30x5
13 4158-10
14 9929-35 M8x20
15 9930-32 D8/16
16 9969-31 M8
17 6250-05 Left
18 6250-06 Right
19 9933-27 Ø8x36
20 9933-26 Ø5x36
21 6251-01
22 6251-11
23 6251-20
24 6250-15
25 6250-10
26 4650-12 E1-T 2 Left/ 2 Right

26 4650-20 E2-T 2 Left/ 2 Right

26 4650-28 E6-T 2 Left/ 2 Right

26 4650-36 E8-T 2 Left/ 2 Right

27 6330-01
28 9965-01 M12x35
29 9930-35 D12/24
30 9969-62 M12
31 4470-01
32 9962-03 M8x16
33 9961-02 M6x10
34 9965-03 M12x30
35 9962-04 M8x20
36 6250-14
37 6250-19 Left
38 6250-20 Right

39

0409-00-01-14

Sp
re

ad
in

g 
sy

st
em



L2(W)
Spare parts list

0407-82 091210

R

L

43
44

46

54
53

50
49

48

47

50
55

56
51

52
57

58
60

59

61

62

15

251616

29 28

2120

22

20 21

22

17 16 15

17 16 15

25 15

25

15

26

30

30

2435

272423

3433322431

39

4041

38373736

23
35 24

42

40

41
35 24

39
3524

45

19

88

88

141312 11

107 95

4
3

34333224

23 24 31

63646566

43
44

24
323334

67

711672

666869707576

18

88

88

14
11

1211

86

4

5 13

10

85 86 87 83

81
81

8586878180

84
7978

82

28 29

26

1

2

73

77

89

90

11

74

40



L2(W)
Spare parts list

110407-82 0912

Pos. No. Order no. Notes. Notes.Order no.Pos. No.

83 9934-07
84 4690-05
85 9961-12 M6x20
86 9930-02 D6/12
87 9969-16 M6 Loc
88 4650-12 E1-T 2 Left / 2 Right

88 4650-20 E2-T 2 Left / 2 Right

88 4650-28 E6-T 2 Left / 2 Right

88 4650-50 U1-T 2 Left / 2 Right

89 3263-10
90 4750-50

42 4652-11 17/24 teeth
43 4652-08
44 4652-03
45 4062-05 Left thread
46 9950-03 6206-2RS
47 4652-01

78 9990-26
79 6850-11
80 9930-51 D8/16
81 9934-31
82 6350-08

73 9913-19 M8x10
74 4655-05
75 4653-15
76 9930-07 D6/17/3
77 9961-04 M6x16

68 9936-29 14x22x4
69 9936-28
70 9937-13 U 14
71 9969-32 M8 Loc
72 9962-04 M8x20

63 9934-02
64 4653-02
65 9931-15
66 9990-99 14x20x10
67 4660-00

58 3263-13
59 9965-10 M12x45
60 9965-09 M12x35
61 9985-84
62 4470-01

36 9965-01 M12x35
37 9930-35 D12/24
38 9969-62 M12 Loc
39 4457-02
40 4456-02
41 9931-56 8x7x25

31 3262-05
32 3260-04
33 9963-07 M10x25
34 3260-05
35 9937-40 I 60

53 9990-90
54 3263-11
55 3263-12
56 9931-10
57 9936-49 38x52x7

21 9933-11 ø5x40
22 4051-05
23 9936-37 35x62x12/13
24 9950-02 6305-2RS
25 9962-03 M8x16

48 9928-99 M12
49 9936-10 ø89,5xø3
50 3263-15
51 3263-20
52 9936-09 ø94xø3

16 9930-32 D8/16
17 9929-35 M8x20
18 4550-05 Left
19 4550-06 Right
20 9933-02 ø8x40

26 4454-05
27 4155-04 Right thread
28 9933-12 ø8x45
29 9933-17 ø5x45
30 3265-02 15 teeth

6 4058-05 L-side/R
7 4058-06 R-side/L
8 4161-02 L-side/R-thread
9 4161-01 R-side/L-thread
10 9961-02 M6x10
11 9913-19 M8x10
12 4158-05
13 4158-10
14 4560-01 ø20xø30x5
15 9969-31 M8

1 6850-02 540/750 rpm
2 4160-01 L-side/R-thread
3 4160-02 R-side/L-thread
4 4056-10
5 4056-03

41

0407-82-09-12

Sp
re

ad
in

g 
sy

st
em



L1
Spare parts list

0407-79 11148

base / plus

4
2

5 8 10 12 14

17

16 15

19 20

23
24

3130292028

26
25

27

20
32

33

34

35

3220

36

38
37

20
29

3031
5860 596667

68

7071
69

72
73

74

1516

18

75

75

56

55

53

54

52
51

46
45

50
49

44
48

47
44

43

42

41

19
40

38
37

20

32

35

34

33

32
20

22

21

2526

39

20 29 30 31

23

282019
27

141312109

4

5

3

21
64

22

61

60

21

22

64 64 6365

13

R

L

75

75

7

6

57

1

77

76

70

80
79

7881

62

62

42



L1
Spare parts list

90407-79 1114

base / plus

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6750-02 540/750 rpm
2 4160-01 L-side/R-thread
3 4160-02 R-side/L-thread
4 4056-10
5 4056-03

41 4652-01
42 9928-99 M12
43 9936-10 ø89,5xø3
44 3263-15
45 3263-20
46 9936-09 ø94xø3

6 4058-05 L-side/R
7 4058-06 R-side/L
8 4161-02 L-side/R-thread
9 4161-01 R-side/L-thread
10 9961-02 M6x10
11 9913-19 M8x10
12 4158-05
13 4158-10
14 4560-01 ø20xø30x5
15 9933-10 ø8x40
16 9933-09 ø5x40
17 6751-01 Left
18 6751-02 Right
19 9936-37 35x62x12
20 9950-02 6305-2RS
21 9969-31 M8
22 9962-03 M8x16
23 4454-05
24 4155-04 Right thread
25 9933-12 ø8x45
26 9933-17 ø5x45
27 3265-02 15 Teeth
28 3262-05
29 3260-04
30 9963-07 M10x25
31 3260-05
32 9937-40 I60
33 6157-02
34 6156-02
35 9931-56 8x7x25
36 4652-11 17/24 Theeth
37 4652-08
38 4652-03
39 4062-05 Left thread
40 9950-03 6206-2RS

47 9990-90
48 3263-11
49 3263-12
50 9931-10
51 9936-49 38x52x7
52 3263-13
53 9965-10 M12x45
54 9965-09 M12x35
55 9985-84
56 4470-01
57 9931-15
58 9934-02
59 4653-02
60 9990-99 ø14xø20x10
61 4660-00
62 6750-04
63 9969-32 M8 Lock nut
64 9930-32 D8/17
65 9962-05 M8x25
66 9936-29 14x22x4
67 9936-28
68 9937-13 U14
69 9934-01
70 9934-31
71 9930-51
72 4653-20
73 9930-07 D6/17
74 9961-04 M6x16
75 6150-12 A2 T 2 Left / 2 Right

75 6150-18 A3 T 2 Left / 2 Right

76 3263-10
77 4750-50
78 6394-78
79 6791-15
80 6350-12
81 9990-26

43

0407-79-11-14

Sp
re

ad
in

g 
sy

st
em



Dynamic
Spare parts list

M6W

0409-25 041630

5

4
6

7

3

1

7
12

11
5

15

16

18
19

21

32

29

17
18

35

33

23

22
24

25
26

25

27

6

6

7

28

30

31

10

9

13
14

20

36

2

8

34

37

44



Dynamic
Spare parts list

M6W

310409-25 0416

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6381-03  
2 6381-04  
3 6381-13  
4 9989-85  
5 9961-21 M6x16

   
   

   

   

   

   

6 9930-02 D6/12
7 9969-16 M6
8 6381-18  
9 6381-16  
10 6381-17  
11 9930-53 D8/15/3
12 9930-03 D6/18
13 9962-03 M8x16
14 9930-31 D8/25
15 6381-09  
16 9993-11  
17 9969-32 M8
18 9930-32 D8/16
19 9962-04 M8x20
20 6481-05 M6W
21 4584-08  
22 4581-28  
23 9934-32  
24 4581-25  
25 9969-60 M12
26 9930-35 D12/24
27 9961-23 M6x30
28 9990-43  
29 9961-02 M6x10
30 6384-29  

31 4584-26  

32 6384-26  

33 4584-25  

34 6386-26  
35 9962-25 M8x20
36 6381-45  
37 6384-27 Dyn
   
   
   

   
   
   
   
   
   
   
   
   
   
  
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

   
   
   
   
   
   

0409-25-04-16

45

R
eg

ul
at

io
n 

sy
st

em



Dynamic
Spare parts list

M2(W) / M3(W)

0409-01 041628

4
5

6
7

49

48

47
46

44
45

44

43

44

1

7
12

11
5

10

9

13

14

15
16

3

18
19

23

36

23

22

20

37

38
39

40

41
42

24

25

25

26

52

17
18

51

5

4
6

7

3

1

7
12

11
5

15
16

18
19

21

32

29

17
18

51

33

35

23

22
24

25
26

25

27

6

6

7

28

30

31

10

9

13

14

20

52

50

2

8

2

8

34

53

46



Dynamic
Spare parts list

M2(W) / M3(W)

290409-01 0416

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6381-03  
2 6381-04  
3 6381-13  
4 9989-85  
5 9961-21 M6x16

   
   

   

   

   

   

6 9930-03 D6/18
7 9969-16 M6
8 6381-18  
9 6381-16  

10 6381-17  
11 9930-53 D8/15/3
12 9930-03 D6/24
13 9962-03 M8x16
14 9930-31 D8/24
15 6381-09  
16 9993-11  
17 9969-31 M8
18 9930-32 D8/16
19 9962-04 M8x20
20 6384-19 M2W/M3W
20 6381-19 M2/M3
21 4584-08  
22 4581-28  
23 9934-32  
24 4581-25  
25 9969-60 M12
26 9930-35 D12/24
27 9961-23 M6x30
28 9990-43  
29 9961-02 M6x10
30 6384-29  
31 4584-26  
32 6384-26  
33 4584-25  
34 6386-26 M2W / M3W
35 4920-50 M2(W)/M3(W)
36 4581-29  
37 9990-60 D24
38 9987-04  
39 9990-61 D40

46 9990-81 Ø0,8
47 9936-80  
48 9983-09  
49 9990-19  
50 9990-78  
51 9962-25 M8x20
52 6381-45  
53 6384-27 Dyn
   
   
  
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

40 4581-15  
41 9934-14  
42 4581-37  
43 9983-29  
44 9936-79  
45 9982-06  

47

0409-01-04-16

R
eg

ul
at

io
n 

sy
st

em



L1, L2(W)
Spare parts list

0408-77 091512

3

7
6

11
5

21

22

24

13

12

14
15

16

15

17
25

25
7

1819

20

10

9

8

23

1

7
6
11

5

9

8

3

13

12 14

16

15

15

10

1

38

37
36

35

34

31

33

28
29

30

27

26

32

32

32

4

40
39

2

2

42

7
25

41

48



L1, L2(W)
Spare parts list

130408-77 0915

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6840-25
2 6840-20
3 6381-13
4 6885-10 L2
5 9961-21 M6x16

   

   

6 9930-03 D6/18
7 9969-16 M6 Loc
8 6381-18  
9 6381-16  

10 6381-17
11 9930-53 D8/15/3
12 4581-28
13 9934-32  
14 4581-25  
15 9969-60 M12
16 9930-35 D12/24
17 9961-23 M6x30
18 9990-43  
19 6384-29  
20 4584-26
21 6384-28
22 4584-25  
23 6386-26 L2W
24 4920-50 L2(W)
25 9930-02 D6/12
26 4581-15
27 9934-14  
28 9990-60 D24
29 9987-04
30 9990-61 D40
31 9983-29
32 9936-79
33 9990-78
34 9982-06
35 9990-81 Ø0,8
36 9936-80
37 9983-09  
38 9990-19  
39 9965-01 M12x35
40 9969-62 M12 Loc

   
   
   
   
   

   
   
   
   

   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

41 6785-07 L1
42 6785-08 L1
   
   
   
   

49

0408-77-09-15

R
eg

ul
at

io
n 

sy
st

em



 
M3-Trail 
Spare parts list 

  

 

 

 
4 

1

2

1

2

3
4

5

6

7

8

8

9
10

11

12
13 14

14
15

16

17

26
2425

23
22

21

20

18
19

27

9
10

10
28

29
30

31
32

31
33

15
14

34
35

36

37

38

39

40
41

42

43
44

45
43

42
4146
46

47
48
46
46

41

49

50 51

2253

 

50



 
M3-Trail 
Spare parts list 

  

 

 

 
5 

Pos. No. Order no. Notes Pos. No. Order no. Notes 
1 1811-80  47 9962-22  
2 9934-30  48 9962-21  
3 9981-80  49 1830-55  
4 1830-65  50 9524-05  
5 9934-32  51 9934-34  
6 1830-64  52 9985-41  
7 1830-70  53 9984-17  
8 1830-83     
9 9969-98     
10 9930-63     
11 9967-76     
12 9963-10     
13 9967-50     
14 9930-40     
15 9969-94     
16 1831-15     
17 9983-92     
18 9983-93     
19 9983-94     
20 9950-14     
21 9983-91     
22 9984-14     
23 9950-13     
24 9984-26     
25 9983-96     
26 9983-95     
27 9980-19 R/L    
28 9967-75     
29 1830-15     
30 9961-12     
31 9930-02     
32 1830-49     
33 9969-16     
34 9967-51     
35 1830-91     
36 9990-16     
37 9990-49     
38 9935-10     
39 9981-51     
40 9987-01     
41 9969-32     
42                 9930-31     
43 9950-48     
44 1830-53     
45 1811-71     
46 9930-32     

0408-63-11-04

51

M
3-

Tr
ai

l



L2-Trail / S3-Trail
Spare parts list

M2-Trail

0408-63 08136

25
24

26

27

20
19

18

29

3534

8

33

7

6

4
5 13

11
10

12
14

2

1

3

2

1

18

15
16 16

17

30

36 9

11 10
35

34

32

31

33
34

44

42

41
37

37
38

39
40

43

43

40
39

38

37

42

37

41

45

28

21
22

17
16

16
54

1310
10

13
12

10
55

1110

14
10

53

50

51

33
34

35

33
34

35

52

S
3

2
62

61

60

63
64

65
L2

(W
)

34

52



L2-Trail / S3-Trail
Spare parts list

M2-Trail

70408-63 0813

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6320-04  
2 9938-74  
3 9981-80  
4 1810-84  
5 9934-32  

   
   

   

   

   

   

6 1830-64  
7 1810-90 M2/M2W
8 1810-96  
9 9965-03 M12x30
10 9930-35 D13/24
11 9969-62 M12 Loc
12 9965-06 M12x55
13 9969-60 M12
14 9965-05 M12x40
15 9967-50 M20x140
16 9930-40 D21/37
17 9969-94 M20 Loc
18 1810-03  
19 9984-54  
20 9950-12  
21 9984-17  
22 9984-14  
24 9984-26  
25 9984-55  
26 9984-56  
27 9950-11  
28 9984-53  
29 9980-20 400/60x15,5
29 9980-18 11,5x15 AW
30 1810-19  
31 1811-75  
32 1811-51  
33 9960-91 M16x55
34 9930-20 D17/30
35 9969-84 M16
36 1550-30  
37 9930-31 D8/24
38 9969-31 M8
39 9930-32 D8/17
40 9962-16 M8x40

   
   
   
   
   

50 1812-03 S3
51 1812-09 S3
52 1812-05 S3
53 1812-04 S3
54 9965-00 M20x40
55 9965-01 M12x35
   
   
   
   

60 6981-75 L2(W)
61 6981-68 L2(W)
62 6981-72 L2(W)
63 6981-76 L2(W)
64 9930-63 D31/56
65 9969-98 M30 Loc
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

41 9969-32 M8 Loc
42 9987-01  
43 9950-43 SB207/PF207
44 1811-71  
45 9985-40 810 mm
45 9985-41 1010 mm

0408-63 08-13

53

M
2-

Tr
ai

l /
 L

2-
Tr

ai
l



54 BXL 1300
Spare parts list

5690-02

0408-33 101513

3

17

15
13

18

614
16

8

6

9

5

18

1

14

16

17

12

11

10

7

8

8

2

4



55

BXL 1300
Spare parts list

5690-02

140408-33 1015

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 5693-15  
2 5693-01  
3 9983-25  
4 9983-26  
5 9995-01  

   
   

   

   

   

   

6 9995-05  
7 9982-10  
8 9995-02  
9 9983-23  
10 9983-22  
11 9983-24  
12 9995-03  
13 9983-09  
14 9982-11  
15 9990-19  
16 9982-12  
17 9936-82  
18 9936-80  
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

   
   
   
   
   
   
   
   
   
   
  
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

   
   
   
   
   
   

0408-33-10-15

B
XL

 1
30

0



Pa
rts

 L
is

t

Be
sk

riv
el

se
PA

R
T 

N
U

M
B

E
R

St
k

Po
s

L ø
fte

st
em

pe
l

56
93

-1
5

1
1

Tå
rn

 f/
st

or
sæ

kl
øf

te
r

56
92

-1
0

1
2

A
ks

el
 f/

lø
fte

cy
lin

de
r ø

 3
0/

11
7

56
92

-6
7

1
3

A
ks

el
 f/

lø
fte

ar
m

 Ø
30

/1
82

56
92

-6
1

1
4

3/
8"

 R
ør

ho
ld

er
99

90
-3

3
1

5

S
tø

tte
be

n
56

92
-5

0
2

6

H
ol

de
r f

or
 s

tø
tte

be
n

56
92

-5
6

1
7

S
pl

itb
ol

t f
/s

tø
tte

be
n

56
92

-7
8

2
8

A
ks

el
 f/

Lø
fte

cy
lin

de
r ø

 3
0/

15
7

56
92

-6
4

1
9

K
on

so
l f

/b
æ

re
ta

p,
 v

en
st

re
56

92
-8

8
3

10

K
on

so
l f

/b
æ

re
ta

p,
 h

øj
re

56
92

-8
9

3
11

Lå
sp

la
de

 f/
bæ

re
ta

p
56

92
-9

2
4

12

Lø
fte

ar
m

 k
om

pl
et

56
92

-3
0

1
13

A
fs

ta
nd

sp
la

de
 la

ng
, f

/lø
fte

ar
m

56
92

-3
3

1
14

A
fs

ta
nd

sp
la

de
 k

or
t, 

f/l
øf

te
ar

m
56

92
-3

4
1

15

Lå
se

m
øt

rik
 M

10
 m

/n
yl

on
, A

2
99

69
-4

5
16

16

 M
10

x2
5m

m
 A

2
99

63
-0

1
16

17

Lø
fte

ar
m

 s
ve

js
t

56
92

-3
5

1
18

S
p.

sk
iv

e 
10

.5
 x

 2
1 

x 
2m

m
 A

2 
99

68
-4

4
32

19

U
ds

ky
de

rs
te

m
pe

l
56

93
-0

1
1

2

U
ds

ky
de

ra
rm

56
92

-4
6

1
21

2,
5 

T 
La

st
ek

ro
g 

m
/p

al
99

82
-4

2
1

22

A
ks

el
 f/

ud
sk

yd
er

cy
l. 

og
 lø

fte
kr

og
56

92
-7

4
3

23

A
ks

el
 f/

st
øt

te
ru

lle
 ø

 3
0/

13
7

56
92

-7
0

2
24

S
tø

tte
ru

lle
 f/

ud
sk

yd
er

56
92

-4
4

2
25

B
ro

nc
e 

gl
id

el
ej

e 
30

/3
4*

30
99

91
-0

0
4

26

S
m

ør
en

ip
pe

l M
 6

 x
 1

 g
al

v.
99

35
-1

0
5

27

3/
8"

 v
in

ke
l m

. o
m

lø
be

r
99

95
-0

5
2

6

3/
8"

 h
us

 fo
r s

la
ng

eb
ru

ds
ve

nt
il

99
82

-1
1

2
14

S
la

ng
e 

30
00

m
m

 3
/8

 li
ge

 o
m

l. 
x 

3/
8 

lig
e 

om
l.

99
83

-2
5

1
3

S
la

ng
e 

39
50

m
m

 3
/8

 v
in

ke
l o

m
l. 

x 
1/

2 
lig

e 
ud

v.
99

83
-2

6
1

4

3/
8"

 S
la

ng
eb

ru
ds

ve
nt

il
99

82
-1

2
2

16

S
ki

ve
 8

.4
x1

7x
1.

6 
A2

 D
IN

 1
25

A
99

30
-3

2
10

33

M
8 

Lå
se

m
øt

rik
 A

2
99

69
-3

2
5

34

M
8x

25
m

m
 A

2
99

62
-0

5
5

35

S
pl

itb
ol

t ø
28

63
20

-0
3

2
36

1/
2"

-3
/8

" b
ry

st
ni

pp
el

99
95

-0
1

2
5

C
ho

kv
en

t il
99

82
-1

0
1

7

B
ry

st
ni

pp
el

 3
/8

"
99

95
-0

2
7

8

S
la

ng
e 

52
0m

m
 3

/8
 v

in
ke

l o
m

l. 
x 

3/
8 

lig
e 

om
l.

99
83

-2
3

1
9

S
la

ng
e 

12
00

m
m

 3
/8

 li
ge

 o
m

l. 
x 

3/
8 

lig
e 

om
l.

99
83

-2
2

1
10

S
la

ng
e 

12
00

m
m

 3
/8

 li
ge

 o
m

l. 
x 

1/
2 

lig
e 

ud
v.

99
83

-2
4

1
11

1/
2"

-3
/8

" b
ry

st
ni

pp
el

 m
. 1

,5
m

m
 d

ys
e

99
95

-0
3

2
12

1/
2"

 k
yn

ko
bl

in
g 

ha
n

99
83

-0
9

4
13

S
tø

vh
æ

tte
 fo

r h
an

ko
bl

in
g 

1/
2"

, R
ed

99
90

-1
9

4
15

To
ps

ta
ng

sb
ol

t ø
25

63
20

-0
4

2
46

B
øj

le
sp

lit
 1

0 
x 

45
 m

m
99

38
-7

4
6

47

M
24

x6
5 

bo
lt

99
67

-6
0

8
48

M
24

 L
ås

e m
øt

rik
99

69
-9

6
8

49

S
pæ

nd
sk

iv
e 

25
x4

4x
3

99
30

-0
1

16
50

M
8x

40
 b

ol
t

99
62

-1
1

9
51

To
ps

ta
ng

56
92

-8
5

1
52

B
on

de
d 

se
al

 3
/8

"
99

36
-8

2
8

17

B
on

de
d 

se
al

 1
/2

"
99

36
-8

0
6

18

K
on

so
l f

or
 c

ho
kv

en
til

56
93

-2
0

1
55

M
6x

60
 B

ol
t A

2
99

61
-1

7
2

56

S
ki

ve
 6

,4
x1

4 
A2

 D
IN

 1
25

A
99

30
-0

2
2

57

M
6 

se
lv

lå
se

nd
e 

m
øt

rik
 A

2 
D

IN
 9

85
99

69
-1

6
2

58

BXL 1300
Spare parts list

5692-02

0408-34 071117

2221

15 1814

2

39

4
39

6
14

16
39

3

26252427

35
33

23

3
4

2

5

52

46 6

47

10

11

8799

5

1

28

7

12

34
33

51

49
50

10
48

23

11

29 32

13

171916

8
47

36

12

46

51

35

17

18

17

17

17

13
15

18

34

58 57 55

56

56



BXL 1300
Spare parts list

5692-02

180408-34 0711

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 5693-15  
2 5692-10  
3 5692-67  
4 5692-61  
5 9990-33  

   
   

   

   

   

   

6 5692-50  
7 5692-56  
8 5692-78  
9 5692-64  
10 5692-88  
11 5692-89  
12 5692-92  
13 5692-30  
14 5692-33  
15 5692-34  
16 9969-45 M10
17 9963-01 M10x25
18 5692-35  
19 9968-44 D10/21x2
20 5693-01  
21 5692-46  
22 9982-42  
23 5692-74  
24 5692-70  
25 5692-44  
26 9991-00  
27 9935-10  
28 9995-05  
29 9982-11  
30 9983-25 Lgt 3000mm
31 9983-26 Lgt 3950mm
32 9982-12  
33 9930-32 D8/17x1,6
34 9969-32 M8
35 9962-05 M8x25
36 6320-03  
37 9995-01  
38 9982-10  
39 9995-02  
40 9983-23 Lgt 520mm

47 9938-74  
48 9967-60 M24x65
49 9969-96 M24
50 9930-01 D25/44x3
51 9962-11 M8x40
52 5692-85  
53 9936-82  
54 9936-80  
55 5693-20  
56 9961-17 M6x60
57 9930-02 D6/14x1,6
58 9969-16 M6
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

41 9983-22 Lgt 1200 mm
42 9983-24 Lgt 1200 mm
43 9995-03  
44 9983-09  
45 9990-19  
46 6320-04  

0408-34-07-11

57

B
XL

 1
30

0



58

Notes





04
10

-9
6-

07
-1

6 
V

05


